



湖南银和瓷业有限公司

Technical Report: (8822)364-0041
Date Received: Dec 30, 2022

Jan 11, 2023
Page 1 of 3

湖南银和瓷业有限公司
湖南省醴陵市孙家湾乡孙家湾村

Sample Description:	锌合金珠	Sample Size:	1
Vendor:	N/A	Style No(s):	NOT PROVIDE
Manufacturer:	N/A	SKN/SKU No.:	NOT PROVIDE
Labeled Age Grade:	NOT RECORD	PO No.:	NOT PROVIDE
Appropriate Age Grade:	NOT REQUESTED	Ref #:	NOT PROVIDE
Client Specified Age Grade:	NOT SPECIFIED		
Tested Age Grade:	N/A	Country of Origin:	NOT PROVIDE
UPC Code:	N/A	Assortment No.:	NOT PROVIDE
Test Starting Date:	DEC 30, 2022	Test Finished Date:	JAN 11, 2023

EXECUTIVE SUMMARY:

Tested Requested	Conclusion
Salt spray test	DATA



BUREAU VERITAS SHENZHEN CO.,LTD
DONGGUAN BRANCH

Tone Tang
Physics Lab Assistant Supervisor

RT/ Lucy Chen

REMARK

If there are questions or concerns on this report, please contact the following persons:

Report Enquiry: (86) 0769 89952999 Ext. 8175 CPSAnalytical.DG@bureauveritas.com



Business Contact: (86) 0769 85893595

This report shall not be reproduced except in full, without the written approval of our laboratory.

RESULTS:

Salt spray test

Evaluation	Citation / Method	Criteria	Sample No	Results	Rating																			
Salt Spray Test	Test Method : ASTM B117-19 modified Rating Method : ASTM D610-08 (2019)	Shall withstand 24 hours in 1% salt spray (fog)	1	Grade:10	Data																			
		<table border="1"> <thead> <tr> <th>Rust Grade</th> <th>Percent of Surface Rusted</th> </tr> </thead> <tbody> <tr><td>10</td><td>Less than or equal to 0.01 percent</td></tr> <tr><td>9</td><td>Greater than 0.01 percent and up to 0.03 percent</td></tr> <tr><td>8</td><td>Greater than 0.03 percent and up to 0.1 percent</td></tr> <tr><td>7</td><td>Greater than 0.1 percent and up to 0.3 percent</td></tr> <tr><td>6</td><td>Greater than 0.3 percent and up to 1.0 percent</td></tr> <tr><td>5</td><td>Greater than 1.0 percent and up to 3.0 percent</td></tr> <tr><td>4</td><td>Greater than 3.0 percent and up to 10.0 percent</td></tr> <tr><td>3</td><td>Greater than 10.0 percent and up to 16.0 percent</td></tr> <tr><td>2</td><td>Greater than 16.0 percent and up to 33.0 percent</td></tr> <tr><td>1</td><td>Greater than 33.0 percent and up to 50.0 percent</td></tr> <tr><td>0</td><td>Greater than 50 percent</td></tr> </tbody> </table>				Rust Grade	Percent of Surface Rusted	10	Less than or equal to 0.01 percent	9	Greater than 0.01 percent and up to 0.03 percent	8	Greater than 0.03 percent and up to 0.1 percent	7	Greater than 0.1 percent and up to 0.3 percent	6	Greater than 0.3 percent and up to 1.0 percent	5	Greater than 1.0 percent and up to 3.0 percent	4	Greater than 3.0 percent and up to 10.0 percent	3	Greater than 10.0 percent and up to 16.0 percent	2
Rust Grade	Percent of Surface Rusted																							
10	Less than or equal to 0.01 percent																							
9	Greater than 0.01 percent and up to 0.03 percent																							
8	Greater than 0.03 percent and up to 0.1 percent																							
7	Greater than 0.1 percent and up to 0.3 percent																							
6	Greater than 0.3 percent and up to 1.0 percent																							
5	Greater than 1.0 percent and up to 3.0 percent																							
4	Greater than 3.0 percent and up to 10.0 percent																							
3	Greater than 10.0 percent and up to 16.0 percent																							
2	Greater than 16.0 percent and up to 33.0 percent																							
1	Greater than 33.0 percent and up to 50.0 percent																							
0	Greater than 50 percent																							

Sample No	Before test	After test
1		

RESULTS:



END OF REPORT